Faux Wood Adirondack Chair

Safety Information

DANGER: Please keep children out of the assembly area
during assembly.

WARNING: Do not stand on the chairs. Do not sit on the
armrests.

CAUTION: Use the chairs on flat ground only.



Pre-Assembly

TOOLS REQUIRED (not included)

Phillips screwdriver

HARDWARE INCLUDED

‘ﬂ NOTE: Hardware not shown to actual size.

BB

_EE

AA ||I||||I||I||I||||Ill||||||||||||||II|||||||||III||||||||||||||I|||||||I\I|||||||1|||.‘| [l
l||||I||II|IIIII|I||ll||||I|||||ll||I|||||II|I||||||||||||||Il||||||||||||||||ia||!||l|| DD lllII|II|I||I|I|I|I|IIIII|||||||llllI|I|I|I||||I|I||||||||I|I|I|||I| ||||||\|ii||||||||

Part Description Quantity
AA Screw (3.5x40) 6

BB Bolt (M6x60) 2

CC Bolt (M6x70) 2
DD Bolt (M6x60) 6

EE Bolt (M6x45) 4

l||‘II||||||||||||IIIIIIIIII||||||||||||||||||||||||||l|l||||||||||||||||||||||||IIIIIIHIIIII

O,

cC



Pre-Assembly(continued)

PACKAGE CONTENTS

>
A F
/ G
|
B
/ )
/ -
/ D
2
E *Note: DO NOT TIGHTEN ANY BOLTS
BEFORE THE UNIT PUT TOGETHER.
Part Description Quantity Part Description Quantity
A Back 1 F Front Legs 2
B Seat 1 G Front Leg Cross Beam 1
c Left armrest 1 H Rear Seat Slat 1
D Right armrest 1
E Vertical Back Support 2




Assembly

1 Attaching the rear seat slat 2 Attaching the front legs

o Attach the rear seat slat (H) to the seat (B) with screws (AA). o  Attach the front legs (F) onto the seat (B) with Bolts (DD).
Attach Vertical Back Support (E) onto the Seat with Bolts (EE).

ES

B/
e a
“n

**Pre-drill mark
facing front

F
3 Attaching the cross board 4 Attaching the Hinge
o Attach the Cross Beam (G) to the front legs (F) with o Attach the Back (A) to the Seat (B) with Bolts (BB).
screws (AA). Attach the Armrest (C & D) to the Front Legs with Bolt (DD).

Attach th Armrest to the Vertical Back Support (E) with Bolt (CC).




	JJ-C14501-BLU-GG
	YL-32D-GG
	Fire Pit
	ASSEMBLY INSTRUCTIONS
	Caution:
	Warning:
	STEP-BY-STEP ASSEMBLY INSTRUCTIONS
	FOR YOUR SAFETY
	Lighting
	Tending the Fire
	Extinguishing
	Inspecting
	Cleaning
	Storage







